
M12-1 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

CHAPTER 12 
STUDIES ON IMPROVEMENT AND  

DEVELOPMENT OF SEWERAGE SYSTEM 
 

12.1 GENERAL 
The major objective of the improvement and development of the sewerage system in the Study 
is aimed to contribute to a water quality improvement in the Havana Bay.  The construction of 
sewerage facilities generally demands huge capital investment and long time.  To seek high 
effects on the improvement of water quality by the least cost solution, a series of study have 
been conducted.  Figure 12.1 shows a procedure to formulate the Sewerage System Master Plan 
[...]
Item Design Features Cost Estimate 

(x1000 US$) 
Remarks 

1. All the system    
1.1 Wastewater collection 

system 
 158,268  

1) Sewer main (open cut 
methods) 

Dia. 200 to 1,350mm 140,895  

2) Sewer main (tunneling 
methods) 

Dia. 750 to 1,350mm 4,988  

3) Pumping station  12,385  
1.2 Wastewater treatment plant 

(Primary treatment) 
119,100 m3/d  
(24 sedimentation tanks) 

58,189  

1.3 Outfall sewer system  55,814  
1) Pressure pumping station 124 m3/min 5,914  
2) Pressured sewer main Dia. 1,500mm, L=4,050m 30,375  
3) Bay crossing sewer main Dia. 1,500mm, L=920m 7,820  
4) Transmission tunnel Dia. 1,500mm, L=1,770m 7,965  
5) Ocean outfall sewer Dia. 1,500mm, L=300m 2,550  
6) Ocean distribution pipe Dia. 1,500mm, L=140m 1,190  
1.4 Total cost for all the system 272,271  
2. First Stage Project    
2.1 Wastewater collection 

system 
 not be 

estimated 
 

2.2 Wastewater treatment plant 19,850 m3/d  
(4 sedimentation tanks) 

54,369 4tanks out of 
24 tanks 

2.3 Outfall sewer system  54,369  
1) Pressure pumping station 13.8 m3/min 4,469 2 no. pumps 

out of 7 no. 
2) Pressured sewer main Dia. 1,500mm, L=4,050m 30,375  
3) Bay crossing sewer main Dia. 1,500mm, L=920m 7,820  
4) Transmission tunnel Dia. 1,500mm, L=1,770m 7,965  
5) Ocean outfall sewer Dia. 1,500mm, L=300m 2,550  
6) Ocean distribution pipe Dia. 1,500mm, L=140m 1,190  
2.4 Total Cost for the First Stage Project excluding the cost 
for wastewater collection system 

85,857  

Source: JICA Study Team 

 

(5) Results of the Alternative Studies on the New Sewerage System 

Above discussion on the study on six (6) alternatives derives following conclusions and 
recommendations: 

• The Alternative N-2, comprising four zonal sewerage systems, is selected as the new 
sewerage plan for the Havana Bay basin. 

• It has been demonstrated that Alternative N-2 would reduce the pollution loads to the 
Havana Bay most efficiently, because the possible areas to be developed by 2020 are 
densely populated and cover the area where many factories exist. 



M12-51 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

• The current limited availability of land areas for the construction of WWTPs selected 
the conventional activated sludge (CAS) process as a wastewater treatment process and 
also selected mechanical sludge dewatering facilities except the Guanabacoa WWTP.  
However, if larger land areas were available for the proposed WWTPs in the future, 
more appropriate wastewater and sludge treatment processes such as a conventional 
trickling filter process and sludge drying beds would be applicable to save the costs for 
construction and for operation and maintenance.  When the four zonal sewerage plan is 
needed to revise for expansion of the sewer service, acquisition of larger land area for 
each WWTP would be highly recommended to be able to apply the appropriate 
wastewater and sludge treatment processes in operation and maintenance. 

• The proposed site for WWTP of the Luyanó-Martín Pérez Abajo sewer district in the 
alternative study is very difficult to obtain because it is planned to use as a container 
stock yard.  In stead of the site, GTE and INRH proposed that the site of WWTP for 
GEF/UNDP on-going project could be expanded to construct the Luyanó-Martín Pérez 
Abajo sewer district. 

• The general plan of four zonal systems is presented in Figure 12.17.  The design works 
of the proposed sewerage facilities for each sewer district are presented in Appendix-10 
and Appendix-11 of the Supporting Report, Volume III of this report. 

 



M12-52 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

 

 
THE DEVELOPMENT STUDY ON THE IMPROVEMENT OF 
SEWERAGE AND DRAINAGE SYSTEM FOR THE HAVANA BAY 
 

 
JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
Figure 12.17 
Selected Sewerage Plan – 
Four Zonal Sewerage System

 



M12-53 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

12.3.3 DEVELOPMENT PLAN OF NEW SEWERAGE SYSTEM UP TO THE YEAR 2020 

(1) Issues of further studies 

1) General 

To adopt the selected new sewerage plan for the Luyanó-Martín Pérez Abajo sewer district as 
the new sewerage development plan up to the year 2020, the following issues were identified 
and to be studied further: 

• A study on possibility of Cuban proposal to divert the wastewater from part of the 
Luyanó sewer district to the Central sewerage system for final disposal to ocean 
through the Casablanca pumping station. 

• Coordination is required to employ the design philosophy for both the new wastewater 
treatment plant (WWTP) proposed by JICA Study and to be constructed by the 
GEF/UNDP Project. 

2) Review of Proposal by Aguas de La Habana for Luyanó Area for Integration into the 
new sewerage development plan up to the year 2020  

• There existed a proposal by Aguas de La Habana (Figure 12.18) to collect wastewater 
from areas in the left bank of Rio Luyanó basin which was not planned to be covered by 
the GEF/UNDP Project and to pump to Colector Sur (Figure 12.18) for ultimate 
disposal to Playa del Chivo. 

• Figure 12.19 shows the area proposed by Aguas de La Habana (hereafter Proposed 
Area) in relation to the sewer districts in the new four zonal sewerage systems.  Table 
12.16 summarizes the areal distribution of Proposed Area across the sewer districts. 

• In Table 12.16, area which falls within Luyanó Arriba Sewer District will be treated at 
La Cumbre WWTP and that area which falls within Fosa area will be treated by septic 
tanks.  Area which falls within Luyanó-Martín Pérez Abajo Sewer District is considered 
to be collected by the left bank Colector up to the Luyanó WWTP.  

 
Table 12.16 Relationship of Proposed Area with Sewer Districts of  

New Four Zonal Sewerage Systems 
 Sewer District Area Remarks 

Existing (S3) 241 ha 
(13 ha )* 

Wastewater collection  by Sur 3 for disposal to 
Playa del Chivo 

Proposed Area 1 
(447 ha) 

Luyanó-Martín Pérez 
Abajo 

193 ha 

Luyanó-Martín Pérez 
Abajo 

444 ha 

Wastewater collection by left bank Colector of 
Luyanó-Martín Pérez Abajo Sewer District. 
Treatment either at Luyanó WWTP or to 
existing system 

Luyanó Arriba 131 ha To be treated at La Cumbre WWTP 

Proposed Area 2 
(730 ha) 

Fosa 155 ha Treated by septic tanks 
Note: * - outside the bay basin 
Source : JICA Study Team 

 
• The capacity of Colectors in Central System has been examined, based on diameter and 

elevations, against the required capacity for the design flow conditions without inflow 
from Orengo Colector and with elimination of cross connections.  Selection of 
Colectors for rehabilitation is based on not only on the capacity but also on the physical 
condition of sewer.  The results are presented in the section 12.2.3. 

• Due to the crossing of Colector Sur 2 – Sur across Dren Agua Dulce and Dren Arroyo 
Matadero, the interconnections gravity flow of Sur 3 and Sur 2 to Colector Sur is not 
possible and pumping will be required.  In this respect, pumping of wastewater must be 



M12-54 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

considered together with pumping of wastewater from Colector Sur3 and Colector Sur 
2 to Colector Sur. 

 
3) Wastewater Treatment Plant of GEF/UNDP Project 

Based on the “Project Document of the Government of Cuba, CUB/99/G31”1, the wastewater 
treatment plant uses an activated sludge process, designed to remove suspended solids, organic 
matter and nutrients.  The plan will be based on the following design criteria: Organic matter in 
terms of BOD5 concentration <20mg/L, Suspended Solids (SS) concentration <30mg/L, Total 
Nitrogen (T-N) removal rate >70% and Total Phosphorus (T-P) removal rate >56%.  The 
wastewater treatment facilities proposed in the document are composed of the following 
elements: 

• Preliminary treatment facilities consisting of a bar screen, grit and grease removal, and 
if necessary, an influent pumping station. 

• Primary sedimentation tanks 

• Biological treatment unit consisting of alternating anaerobic/anoxic/aerobic zones for 
optimized nutrient removal, equipped with biological selector zones. 

• Final sedimentation tanks 

• Sludge return system to maintain a high mixed liquor suspended solids (MLSS) 

• Vertical flow filters for effluent polishing 

 
INRH asked two Cuban design institutions, Investigaciones y Proyectos Hidráulics Villa Clara 
and Investigaciones y Proyectos Hidráulics Habana, to prepare the design works for the 
wastewater treatment plant of GEF/UNDP under the following revised design conditions: 

• Design capacity of 200 L/s for the GEF/UNDP project with the total capacity of 600 
L/s. 

• Design influent quality: BOD5 (250mg/L), TSS(270mg/L), T-N(50mg/L), T-P(10mg/L), 
COD (625mg/L), NH4-N (20mg/L), Oil and grease (20mg/L), Temperature (24 degree-
C), pH(6.5-8.0) 

• Design treated wastewater quality: BOD5 (<30 mg/L), SS(<40mg/L), T-N(<15mg/L), 
T-P(<2mg/L), COD (<80mg/L), Oil and grease (<10mg/L), pH(6.5-8.0) 

• Facilities of GEF/UNDP project will be located within the area of 1.08 ha in the 
northern part of the proposed site. 

 
Two different wastewater treatment processes have been proposed: one is a conventional 
activated sludge process and the other is a kind of modifed Ludzack-Ettinger process for 
nitrogen removal with coagulant addition to remove phosphorus. 

The proposed conventional activated process has an endless circular aeration tank having 
hydraulic retention time (HRT) of 6 hours, which could control dissolved oxygen level to 
formulate aerobic/anaerobic/anoxic conditions for removing nitrogen and phosphorus.  To save 
the energy required to maintain the process, an energy recovery process using an anaerobic 
digestion is also proposed. 

                                                 
1 UNDP Project Documentation of the Government of Cuba, CUB/99/G31, Demonstration of 
Innovative Approaches to the Rehabilitation of Heavily Contaminated Bays in the Wider 
Caribbean, Global Environmental Facility, Havana, April 2002  



M12-55 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

The other process is called an extended aeration process by Cubans but a kind of modifed 
Ludzack-Ettinger process.  It consists of preliminary treatment facilities, anoxic tanks followed 
by aerobic tanks (HRT 16 hours) for nitrogen removal and coagulant additions prior to final 
sedimentation tanks for removing phosphorus. 

(2) Proposed Solutions for the Issues 

The followings are the solutions for the issues through engineering studies and discussions with 
Cubans. 

1) Luyanó Left Bank Area 

• Wastewater generated in the Luyanó Left Bank Area, the Area “A”, will be treated at the 
Luyanó Wastewater Treatment Plant in principle for the new sewerage development 
plan up to the year 2020.  Figure 12.20 shows the planning and design figures for 
Colectors and Luyanó WWTP in the Luyano-Martín Pérez Abajo Sewer District. 

• However, a measure that the wastewater generated in the Luyanó Left Bank Area will 
be discharged to the ocean through the existing Central sewerage system, with a 
primary treatment if necessary, is also proposed as the alternative measure against the 
measure of treatment at the proposed WWTP. 

• Two cases for the alternative management of wastewater generated in the Luyanó Left 
Bank Area are prepared as shown in Figure 12.21: Case 1 (Ocean Disposal through 
Central system, a combination of installation of a by-pass sewer of Colector Sur2, 
construction of a pumping station with a gravity sewer, and the gravity sewer will be 
connected to the by-pass sewer of Colector Sur) and Case 2 (Ocean Disposal through 
Central system proposed by Aguas de La Habana).  The WWTP would treat the 
wastewater until the alternative would be realized as illustrated in Case 3 in Figure 
12.21. 

• Table 12.17 summarizes a comparison of these two cases on costs, pre-conditions for 
implementation and time-horizon for implementation.  The Case 1 is recommended due 
to the following advantages: only one pumping station is required, the system will make 
functions as a by-pass system of the existing Colector Sur, contributing to the higher 
reliability. 

• However, it is noted that the alternative measure of ocean disposal could not be 
implemented without solution of cross connection problems between sanitary sewer and 
drainage pipe/channel.  Therefore, it is recommended that a possibility of 
implementation of the ocean disposal alternative would be examined at the design stage 
for the second stage project to confirm that the cross connection problems could solved 
successfully by the implementation of the first stage projects. 

2) Wastewater Treatment Plant 

The followings are the case in which all wastewater generated in the Luyanó-Martín Pérez 
Abajo Sewer District will be treated at the Luyanó WWTP. 

• The wastewater treatment process constructed under the GEF/UNDP Project is required 
to meet high nutrient removal rates, thus an advanced treatment process will be selected.  
However, the treatment facilities to be expanded under the Sewerage Master Plan in the 
JICA Study are given to the first priority to remove the organic matters, in other words, 
a secondary process will be applied for the expanded treatment facilities.  Therefore, we 
propose that wastewater treatment facilities except preliminary treatment facilities such 
as screen and grit chamber will be constructed separately due to the different 
wastewater treatment levels. 

 



M12-56 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

   

 
 

THE DEVELOPMENT STUDY ON THE IMPROVEMENT OF 
SEWERAGE AND DRAINAGE SYSTEM FOR THE HAVANA BAY 
 

 
JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
Figure 12.18 
Schematic Diagram of Aguas 
de La Habana Proposal 

 



M12-57 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

   

 
 
 

THE DEVELOPMENT STUDY ON THE IMPROVEMENT OF 
SEWERAGE AND DRAINAGE SYSTEM FOR THE HAVANA BAY
 

 
JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
Figure 12.19 
Relationship of Proposed Area 
with Sewer Districts of Four 
Zonal Sewerage Systems 



M12-58 

Volume II  Main Report, Part I  Master Plan                                                 Chapter 12  Studies on Improvement  
and Development of Sewerage System 

• As a biological secondary wastewater treatment process, a conventional activated 
sludge process is proposed for the expanded treatment facilities, considering 
construction site conditions.  For a treatment of sludge generated in the wastewater 
treatment, a series of process consisting of gravity thickening, anaerobic digestion of 
closed type but without heating system, and mechanical dewatering is proposed.  The 
sludge will be disposed off at a site of sanitary landfill. 

• The capacity of the expanded facilities at Luyanó WWTP is 621 L/s (=821-200=621) or 
53,700m3/d, excluded the design flow of 200 L/s for GEF/UNDP project.  

• An expansion plan of treatment capacity at Luyanó WWTP is proposed as shown in 
Figure 12.21  The treatment facility will be constructed in three stages, the capacity of 
the treatment facility is 207 L/s (=621/3) each in the each implementation stage. The 
first stage project will only cover the initial treatment facility components having 
[...]
JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
Figure 12.24 
Route of Colector Sur A 

 







 

M13-1 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

CHAPTER 13 
SEWERAGE SYSTEM MASTER PLAN 

 

13.1 GENERAL 
The sewerage system components to be improved and developed up to the target year of 2020 are 
expected to have the following effects: 

1) To contribute to the water quality improvement of the most deteriorated areas in the bay. 

• To solve the cross connection problems and to convey the wastewater through rehabilitated 
and improved existing sewerage system to eliminate the wastewater discharge to Atares where 
is the most deteriorated area in the bay.  Arroyo Matadero and Agua Dulce constitute the 
major portion of the load discharged to Atares area. 

2) To reduce the pollutant loads effectively and efficiently by developing new sewerage system 

• Through the alternative study on the new sewerage system development, the Luyanó-Martín 
Pérez Abajo sewer district is selected to be developed up to the target year of 2020.  The new 
sewer district is expected the highest pollutant loads reduction by providing a secondary 
wastewater treatment plant, because the service area covers the most densely populated area in 
the unsewered area in the bay basin. 

3) To increase the reliability of the existing system which would otherwise adversely affect the 
environment of the bay. 

• Rehabilitation of the screen equipment at Caballeria and of the pump equipment of the 
Casablanca pumping station. 

• Rehabilitation and improvement of the Colector Sur, which is the most important Colector to 
convey the wastewater generated in the existing sewer area. 

 
This chapter presents a summary of the proposed sewerage system components to be implemented up 
to the target year 2020, a preliminary operation and maintenance plan for the proposed sewerage 
system, a staged implementation program, a proposal for necessary institutional strengthening, 
projects cost estimation based on the proposed implementation program, project effects on the water 
quality improvement in the Havana bay, a study on financing capacity for the projects, financial and 
economic evaluations for the proposed sewerage system master plan, selection of the priority projects 
for feasibility study, and the initial environmental examination of the proposed sewerage system 
master plan. 

13.2 PROPOSED SEWERAGE SYSTEM 

13.2.1 PROPOSED EXISTING SEWERAGE SYSTEM IMPROVEMENT 

The rehabilitation and improvement of the Central sewerage system has been studied in section 12.2.  
The proposed improvement plan of the existing Central sewerage system is summarized in Table 13.1.   
The general map is shown in Figure 13.1. 

(1) Sewers 

The following components will be included: the rehabilitation of the Colector Sur, the replacement of 
inadequate existing sewer mains, and the new construction of pumped main and Colector Sur Nuevo 
from the proposed Matadero pumping station and the screen facilities at Caballeria, the simple repair 



 

M13-2 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

works of the transmission tunnel from Casablanca to Playa del Chivo, and the replacement of outfall 
sewer to the ocean.  

(2) Pumping Stations and related facilities 

The pump equipment of the Casablanca pumping station and the screen equipment at Caballeria will 
be replaced with new equipment.  The proposed Matadero pumping station and Re-pumping station 
will be constructed. 

Table 13.1 Improvement Plan of the Central Sewerage System 
Item Proposed Plan Remarks 

1. Detailed Surveys on 
cross connections to 
prepare appropriate 
solution measures. 

To conduct Detailed Surveys for identifying the 
cross connections and preparing solution 
measures to eliminate the direct wastewater 
discharge through the Dren Matadero and the 
Dren Agua Dulce to Havana Bay at Atares. 

 

2. Rehabilitation of the 
inadequate capacity 
of Colectors 

The inadequate capacity of the existing Colectors 
in the Centro Habana, Cerro, Sur 1, Sur 2 and Sur 
3 will be added or replaced with new Colectors. 

 

3. Rehabilitation of 
Colector Sur and 
Construction of the 
proposed Colector 
system 

Rehabiltation of Colector Sur (Dia.: 1500 to 2100mm, 
CP, Length: 2.78km) and Construction of the proposed 
Colector system: pumped main (Dia.: 1,350mm, CP, 
Length 1,020m), Colector Sur Nuevo (Dia. 1500mm, 
CP, Length: 1,830m), and interconnection pipe 
(Dia.:1,030/1200)mm, HDPE, to 1500mm, CP, Length: 
500m) 
Construction of the proposed Colector Sur A (Open 
Cut, Dia.1500mm, CP, Length: 580m, and Tunnelling, 
Dia.1500mm, CP, Length:1070m) 
Construction of the proposed Matadero pumping 
station, Q=20 m3/min, H=12 m, 3 units including one 
standby. During the rehabilitation of Colector Sur, 
additional Q=40 m3/min, H=12 m, 2 units will be 
installed. 

CP: 
Centrifugal 
reinforced 
concrete pipe.
 
HDPE: High 
density 
polyethylene 
pipe.  HDPE 
shows 
inner/outer 
diameter. 

4. Rehabilitation of Screen 
Facilities and 
Detailed Survey of 
Siphon Structure 

To rehabilitate the screen facilities (2 units) at 
Caballeria, and to conduct detailed surveys on 
physical conditions of siphon structures to prepare 
rehabilitation plans. 

 

5. Rehabilitation of 
Casablanca Pumping 
Station 

To replace the pump equipment (Q=1.75 m3/s, 
H=8 m), 4 units including one unit standby. 

 

6. Rehabilitation of 
transmission tunnel 
and construction of 
pumping station to 
discharge the 
wastewater to the 
ocean by installation 
of new ocean outfall 
sewer 

To discharge the wastewater by new ocean outfall 
sewer with simple repairs of the transmission 
tunnel, a pumping station, Q=1.75 m3/s, H=5 m, 4 
units including one standby, shall be constructed 
after the tunnel to mitigate the water head loss.  
The wastewater can be transmitted gravity flow in 
the tunnel, thus a simple repair work such as inner 
lining can be applicable.  

 

7. Installation of Ocean 
Outfall Sewers 

To install an ocean outfall sewers 300m in length 
including two diffuser pipes of 140m long. 

 

Source: JICA Study Team 



 

M13-3 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

 

 
 

THE DEVELOPMENT STUDY ON THE IMPROVEMENT OF 
SEWERAGE AND DRAINAGE SYSTEM FOR THE HAVANA BAY
 

 
JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
Figure 13.1   
Sewerage System Master Plan-
General Map 
 

 



 

M13-4 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

13.2.2 PROPOSED NEW SEWERAGE SYSTEM DEVELOPMENT 

Figure 13.1 also shows the general map of the proposed new sewerage system development up 
to the year 2020 in which the Luyanó-Martín Peréz Abajo sewer district is developed up to the 
year 2020. 

(1) Sewers 

Lateral sewer required to formulate sewer networks are designed based on the sewer service 
area, taken into consideration of the land use and availability of existing sewer networks.  The 
following design criteria are set to estimate the sewer networks requirement: 

• 100 m/ha (Area where factories and container yards exist and existing sewer networks 
are available, called Existing Area in the table below) 

• 250 m/ha (Residential and commercial area where no sewer networks exist, called 
New Area) 

Table below summarizes the sewer networks requirement. 

13.2  Sewer Networks for the Luyanó-Martín Pérez Abajo Sewer District 
Serwer Service Area (ha) Length of New Sewer Networks (m) Related Colector 
Existing 

Area 
New Area Existing 

Area 
New Area Total 

Luyanó-Martin 
Perez Right 

208.3 336.6 20,830 84,150 104,980 

Luyanó Left 134.5 374.2 13,450 93,550 107,000 
Total 342.8 710.8 34,280 177,700 211,980 
Source: JICA Study Team 

Table 13.3 shows required Colectors for the development of the Luyanó-Martín Pérez Abajo 
Sewer District up to 2020, considering construction method.  Pumping station in the collector 
will not be required in the preliminary design. 



 

M13-5 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

Table 13.3 Colectors Required in the Luyanó-Martín Pérez Abajo Sewer District 
Luyanó-Martín
Pérez Colector

Luyanó Left
Colector Total

Outer Inner Length:m Length:m Length:m

φ250 φ216 5,000 3,660 8,660
φ315 φ271 1,980 760 2,740
φ400 φ343 3,670 1,720 5,390
φ500 φ427 640 670 1,310
φ630 φ535 720 560 1,280
φ800 φ678 970 2,250 3,220
φ1,000 φ851 0 120 120
φ1,200 φ1,030 0 2,410 2,410

12,980 12,150 25,130
Insert
Pipe

Tunnel Inner
Dia.

Insert Pipe
Inner Dia. Length:m Length:m Length:m

φ216 530 0 530
φ271 0 0 0
φ343 990 0 990
φ427 0 0 0
φ535 0 350 350
φ678 2,550 330 2,880
φ851 250 0 250
φ1,030 1,070 570 1,640

Above total 5,390 1,250 6,640
5,390 1,250 6,640

18,370 13,400 31,770

O
p
e
n
 
C
u
t

Total

T
u
n
n
e
l
l
i
n
g

P
l
a
s
t
i
c

1,500

Total by Tunneling Method

Above Main Total

Pipe
Pipe Dia.

 
Source: JICA Study Team 

(2) Wastewater Treatment Plant 

Table 13.4 shows major facilities to be constructed at the Luyanó Wastewater Treatment Plant.  
The flow sheet of the wastewater and sludge treatment is illustrated in Figure 13.2. 



 

M13-6 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

Table 13.4 Major WWTP Facilities to be Constructed by the Sewerage MP 
Facility Facility Type Quality Size, Capacity, SPECS Remarks 

1. Preliminary Facility    
 1.1 Screening chamber 3 units  one unit for GEF
 1) Coarse screen 3 units Rectangular tank, 

mLx1.2mW, with manual 
screen equipment. 

/UNDP project 

 2) Fine screen 3 units Rectangular tank, 
mLx1.2mW, with 
mechanical screen 
equipment. 

 

 1.2 Grit chamber 3 units Rectangular tank, 
10mLx1.5mWx0.7mH, with 
mechanical grit collector. 

 

 1.3 Influent pumps    
 1) Submergible pumps GEF 300mm dia., 9.5 m3/min  
 2) Submergible pumps 3 units, 

inc. 
1standby 

450mm dia., 19.0 m3/min  

 1.4 Flow measurement GEF Parshall flume, 3ft  
2. Primary sedimentation tank    
 Rectangular tank 6 units 17.8mLx10.0mWx3.0mH, 

with a chain-and-flight type 
sludge collector 

Surface loading: 
50 m3/m2/d 

3. Aeration tank    
 Rectangular tank 12 units 47.0mLx5.0mWx5.0mH BOD-SS 

Loading: 
0.35kgBOD/kgS
S/day 

 Blower 4 units, 
inc. 1 
standby 

300/200mm x 62 m3/min  

4. Final sedimentation tank    
 Rectangular tank 6 units 35.5mLx10.0mWx3.0mH, 

with a chain-and-flight type 
sludge collector 

Surface loading: 
25 m3/m2/d 

5. Return sludge pumps    
 Screw pumps 6 units 3.1 m3/min Average Return 

ratio of 25% 
6. Sludge thickener    
 Circular type 1 units 12.0mDia.x3.0mH, with 

mechanical sludge collector 
Floor loading: 
60kg/m2/day 

7. Sludge digester    
 Circular radial flow type 3 units 17.8mDia.x8.9mH, without 

heating system 
Retention time: 
20days 

8. Mechanical dewatering    
 Belt filter press 4 units Filter width: 3m Filter loading 

rate: 
110kg/m/hour 

Source: JICA Study Team 



 

M13-7 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

 
 
 
 
 
 
 
 
 

Effluent

Mechanical Dewatering

Aeration
Tank

Final
Sedimentation Tank

Screen

Sludge Thickener
Disposal

Primary
Sedimentation Tank

Influent Pump

Water Line

Sludge Line

Influent
Grit Chamber

Sludge
Digester

(Non Heating)

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THE DEVELOPMENT STUDY ON THE IMPROVEMENT OF 
SEWERAGE AND DRAINAGE SYSTEM FOR THE HAVANA BAY

 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
 

 
Figure 13.2   
Flow Sheet of the Proposed 
Treatment Facilities of Luyanó 
WWTP 
 



 

M13-8 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

13.3 OPERATION AND MAINTENANCE PLAN 

13.3.1 FACILITIES REQUIRED O/M 

The main infrastructure components of both the existing and the proposed new systems are: 

• Main and sub-main sewers; 

• Branch and lateral sanitary sewers; 

• Pumping stations; and 

• Wastewater treatment plant. 

 

13.3.2 OPERATION AND MAINTENANCE TASKS 

Operation and maintenance (O&M) of the wastewater system means respectively a) operating 
the system according to designed and documented procedures and standards and b) making sure 
that the system is kept in good operating condition.  Facilities must be adequately maintained, 
so that the system can efficiently and safely accomplish its intended functions of collecting and 
conveying wastewater to the treatment plant, treating the wastewater, and disposing of treated 
wastewater and sludge to the environment. 

There are two classes of maintenance: preventive and corrective.  Preventive maintenance 
involves initial inspection of the collection and treatment system and analysis of existing data to 
identify trouble areas.  This provides guidance in developing the type, degree, and frequency of 
planned preventive maintenance required. 

Corrective maintenance means emergency or unplanned maintenance.  This can deal with the 
collapse of an existing sewer; stoppage due to solid waste, roots or grease; or excessive inflow 
or infiltration.  These conditions require immediate action to correct the problem.  The 
objectives are to improve service, reduce emergency occurrences, and to minimize the cost of 
the preventive maintenance program. 

(1) Sewers 

A year-round pipeline maintenance program should be developed with the emphasis on 
preventive maintenance.  Under the program, sewers, including maintenance manholes, 
pumping stations, and special structures, should be regularly inspected and, if necessary, 
repaired.  Locations known to give trouble should be checked at more frequent intervals.  
Pipeline maintenance crews should clean and maintain large sewer lines, chemically treat 
sewers for root control, and perform insect and rodent abatement work.  At present most sewer 
maintenance is unplanned, but is estimated to be more frequent than a planned preventive 
schedule because of continual abuse of the sewerage system by most of the public. 

The design of the new sewers should ensure that aerobic conditions are maintained within larger 
main sewers and appropriate ventilation provided throughout the sewerage system.  In order to 
achieve this general requirement a number of principal ventilating factors will need to be taken 
into consideration including wind, rise and fall of wastewater in the sewers, respiration of the 
wastewater, and an understanding of the ventilation ducts in the sewer system. 

Cleaning and flushing to remove blockages or build up of deposition of grit and wastewater 
debris will be required from time to time.  As they are a major asset, regular inspection of 
sewers must be carried out.  The risk of structural deterioration should be assessed in relation to 
ground conditions, the quality of the constructed sewer, and the nature and characteristics of the 
wastewater.  This assessment will provide a base to judge inspection frequencies throughout the 



 

M13-9 

Volume II  Main Report, Part I  Master Plan                                            Chapter 13  Sewerage System Master Plan 

overall length of the sewers and the items to be observed and recorded when inspections take 
place.  Inspection of the interceptors should be carried out with the aim to detect trends of 
deterioration as well as obvious defects that might be observed during an inspection. 

It is difficult to recommend a frequency for inspection of the main sewers without appreciating 
the potential risks more clearly.  However, assuming a long asset life, minimum inspection 
frequencies may be as follows: 

1) General walk through the man-entry main sewers once every year. 